-1ES 488 PNEUMATIC MECHANISM

Fe nE
Ref.No Description BEHER Quantity
1/11102010-000FG PNEUMATIC CAM SHAFT ASSY Bl S R 4A 1
2|11004010-000FG TIMING SPROCKET IER 855 1
3]91000000-10025-578786  |BOLT M10x1.25%25 123 M10x1.25%25 1
4]11004020-000FG WASHER ] 1
5/11300000-000FG Timing chain nASEES 1
6/11400000-000FG LOWER GUIDE PLATE TS mARE K 1
7/11500000-000FG UPPER GUIDE PLATE ASSY LS mERE R 1
8]11200000-000FG Chain TENSIONER XK R 1
9|11008010-000FG SHIM OF TENSIONER KEEREA 1
10[91000000-06025-095026  |BOLT 95026-06025 124¢ 95026-06025 2
11{91000000-06014-027694  [BOLT 95026-06014 124¢ 95026-06014 2
12[11103030-000FG AIR INTAKW VALVE HAIT] 1
12|11103040-000FG AIR EXHAUST VALVE BT 1
13|11104010-000FG VALVE SPRING SEAT S5 E E 2
14/11107010-000FG VALVE INNER SPRING SITRHRE 2
14 VALVE OUTER SPRING SN E 2
15|11120000-000FG VALVE STEM OIL SEAL S EE 2
16(11103010-000FG VALVE SPRING COVER SITHES 2
17|11103020-000FG VALVE LOCK CLIP IREES 4
18/11106010-000FG O-RING O K& 1
19(11100020-000FG Rocker arm shaft2 B2 1
20/11100010-000FG ROCKER ARM SHAFT1 B 1
21/11130000-000FG VALVE ROCKER ARM ASSY SIIEE 2




25Tk CYLINDER CAP

FE e
Ref.No Description BEHEERR Quantity

1]11110000-000FG CYLINDER CAP UNIT REHAE 1

2|91000000-06010-095026 [BOLT 95026-06010 1242 95026-06010 1

3]11004050-000FG WASHER 7 1

4{11006040-000FG DAMPER BER 8

5/11010000-000FG CYLINDER CAP SHIM UNIT SEAERAAE 1

6/91000000-14016-099510 |ALIGNMENT PIN 99510-14016 E{I£4 99510-14016 2

7]111000020-000FG ALIGNMENT PIN ENLEH 1

8|11006030-000FG OIL SEAL pE) 1

9/11010000-00ZA1 Cap nut HIVES 4
10{11004040-00ZA1 WASHER 7 4
11]91000000-08045-007085 |SCREW M8x45-10.9 #24] M8x45-10.9 2
12]91000000-08000-084885 |WASHER 8 2E 8 2
13{11030000-000FG SPROKET CHAMBER COVER UNIT |#®#ZEZ4AE 1
14{110020000-000FG OIL BAFFLE UNIT HaAES 1
15(11006060-000FG AIR DRAIN BRE 1
16/11007010-000FG HOOP 5 1
17]11006020-000FG O-RING (oFi::] 1
18]91000000-06012-098512 |SCREW 98512-06012 24T 98512-06012 2
19]1106050-000FG O-RING (oF;::] 1
20(91000000-06020-098512 |SCREW 98512-06020 24T 98512-06020 2
21]|11002020-000FG UPPER VALVE COVER ERN&E 1
22|11002010-000FG LOWER VALVE COVER TRN&E 1
23(11006010-000FG O-RING (oFi::] 2
24{91000000-0618-007085 |SCREW M6x18-10.9 #24] M6x18-10.9 5
25|11104030-06020-098512 |PRESSURE PLATE ER 1
26(91000000-06012-578386 |BOLT M6x12 1248 M6x12 2
27[11104020-06020-098512 |STOP PLATE R 1
28[11110001-06020-098512 |Spark plug XTE 1




F-3 CRANK CONNECTING ROD MECHANISM

Fs BE
Quantit
Ref.No Description BEHEER y
1/1200000-000FG Crank CONNECTING rod Assy  |BIRZEMT S AL 1
2|91000000-03013-109979 |WOODRUFF KEY 3x5x13 HEE 3x5%x13 1
3]12202010-000FG PISTON EE 1
4]12200010-000FG PISTON RING 1 SEEIRL 1
4]12200010-000FG PISTON RING 2 SEEIR2 1
4{12200010-000FG OIL RING UNIT IR 1
5/12000010-000FG PISTON PIN EEH 1
6/12007010-000FG CIRCLIP ) 2
BLANCE SHAFT DRIVING
7/12003030-000FG GEAR S Fh I 3h 5 1
8]13003010-000FG BALANCE SHAFT GEAR ASSY |F#rkithie 1
9]12000020-000FG WOODRUFF KEY Y E R 1
10[91000000-26306-089496 |BREARING 6306/C4 & 6306/C4 1
11{91000000-26000-089496 |CIRCLIP 26 B 26 1
12(91000000-06018-081985 |SCREW M6x18 24T M6x18 3
13[12004010-000FG PRESSURE PLATE ER 1
14[91000000-06203-027694 |BREARING 6203 & 6203 1
15|12020000-000FG OIL SEAL JHE 1
16[12010000-000FG Cylinder UNIT SEEEE 1
17[12008010-000FG Cylinder SHIM Sk E 1
18[1206010-000FG O-RING O K& 2
19|91000000-14016-099530 [ALIGNMENT PIN 99530-14016 |E{I 4§ 99530-14016 2
20/91000000-06025-007085 |SCREW M6x25-10.9 24T M6x25-10.9 2




F-4 CRANKCASE BODY PART

s3] Bk
Ref.No Description EHHER Quantity

1/13008010-000FG LEFT CRANKCASSE COVER GASKET |ZHhiBAEHIR 1

2|91000000-12016-99530 [PIN 99530-12016 45 99530-12016 8

3]13002010-000FG LEFT CRANKCASSE COVER EHMAE 1

4]91000000-06080-098512 [SCREW 98512-06080 #24T 98512-06080 1

5/91000000-06030-098512 [SCREW 98512-06030 24T 98512-06030 1

6/91000000-06025-098512 [SCREW 98512-06025 #24T 98512-06025 1

7]91000000-06050-098512 [SCREW 98512-06050 #24T 98512-06050 1

8]91000000-06060-098512 [SCREW 98512-06060 #24T 98512-06060 1

9]13008020-000FG RIGHT CONNECTING CASE GASKET |AEERARIR 1
10{91000000-06040-098512 |SCREW 98512-06040 #24T 98512-06040 7
11{13400000-000FG RIGHT CRANKCASE COVER EHMAE 1
12{13002020-000FG RIGHT CNNECTING CASE HiEEE 1
13(13008030-000FG RIGHT CRANKCASSE COVER GASKET | £ M = Z 5 1
14]91000000-06070-098512 [SCREW 98512-06070 9247 98512-06070 1
15[13010000-000FG OIL DIPSTICK JHR 1
16(1300601000ZA1 O-RING O & 1
17/13200000-000FG RIGHT CRANKCASE ASSY RN 1
18(13100000-000FG LEFT CRANKCASE ASSY B 1
19(13002030-000FG BACK DRIVING COVER JafETh= 7
20/91000000-06030-098512 [SCREW 98512-06070 #24T 98512-06070 2
21/13000010-000FG ALIGNMENT PIN ¢ 10x14 EME ¢10x14 5
22/91000000-06060-007085 |[SCREW 98512-06030 #24T 98512-06030 2
23|91000000-06060-099512 [PIN 98512-06060 44 08512-06060 1
24]91000000-06060-098512 [SCREW 98512-06060 4247 98512-06060 1
25/91000000-06085-098512 [SCREW 98512-06085 #24T 98512-06085 1
26(91000000-06160-007085 |[SCREW M6x25-10.9 24T M6x%25-10.9 1
27]91000000-06075-098512 [SCREW 98512-06075 $24T 98512-06075 1
28|13020000-000FG SPRUE 3k 1
29|91000000-28000-089386 [CIRCLIP 28 14 28 1
30|13008510-000FG DOUBLE-HEAD SCREW XK 1R 4




F-5 CLUTCH

FE 8
Ref. Quan
No Description BHRHEEH tity
1/14110000-000FG MAIN CLUTCH CASE ASSY FESEBEHAS 1
2|14004020-000FG WASHER ENe] 1
3|14004010-000FG LOCKING WASHER BYERE 1
4]14008540-000FG NUT 2R 1
5/14210000-000FG CLUTCH GEAR UNIT EASRNRHES 1
6[14207010-000FG CLUTCH SPRIG EassmE 4
7|14204010-000FG PRESSURE COVER E& 1
8]14240000-000FG SCREW WITH WASHER R ET 4
9]91000000-06000-027694 BEARING 6000 A& 6000 1
10[14003010-000FG CLUTCH POST ROD BT 1
11{14004030-000FG LOCKING WASHER BYERE 1
12/12008510-000FG NUT 2R 1
13|14000010-000FG GUIDE ROD S @it 1
14{14004040-000FG LOWER CAMP PLATE INEE 1
15/14100000-000FG STEEL BALL BRACKET UNIT  [fNERZEHEE 1
16/1420000-000FG UPPER CAMP PLATE UNIT FRIRAS 1
17/14030000-000FG PERATION ROCKER ARM UNIT [RAEBAHE 1
18/14007010-000-FG COMPRESSION SPRING E% 1
19(14008520-000-FG CONNECTING PIN 1.2x14 VEREEH1.2%14 1
20|14000020-000FG SUPPORT SEAT S AR 1
21/91000000-08000-097851 WASHER 8 EYEIE] 1
22|91000000-01014-009186 COTTER PIN F O 1
23|14008530-000FG ADJUSTING SCRWE T IR 4T 1
24]14006010-000FG O-RING O KB 1
25/91000000-08000-000848 WASHER 8 EYEIE] 1
26|14008510-000FG LOCKING NUT YPEEF 1




Change Gear ASSY

Fs e
Quantit

Ref.No Description TEHER y
1/14020000-00ZA1 OIL SEAL JaE 1
2 TORSION SPRING PIN HEH 1
2|15300000-000FG SHIFT AXLE ASSY e N 1
2 SHIFT LEVER ASSY R R R 1
2 TENSION SPRING NE 1
2 SHIFT TORSION SPRING P HE 1
3]15004020-000FG WASHER ) 2
4{15600000-000FG LIMIT LEVER ASSY PR AT A 2 B 1
5/15007020-000FG LIMIT LEVER SPRING PRz 1
6 1

15700000-000FG

SHIFT PEDAL ASSY

A EARE A




Connecting Rod

FE R
Quantit
Ref.No Description BB y

1/15910000-000FG LEVER ASSY FWRAH 1
1 LEVER STAND FRE 1
1 LEVER SLEEVE FRE 1
1 LOCKING LEVER UNIT BEWAS 1
1 COMPRESSION SPRING |E% 1
1 LIMIT PLATE PR R 1
1 STEEL BALL 7.1438G100B |4®k 7.1428G100B 1
1 COMPRESSION SPRING |E% 1
1 HANDLE BAR HOLDER BRI 1
2|15930000-000FG LEVER SHAFT UNIT ATHA S 1
3]15904020-000FG WASHER g 1
4[15906010-000FG O-RING O FE 2
5[15070000-000FG WASHER EE 4
6[15060000-000FG WASHER A 2
7|15008520-000FG SCREW 12T 1
8/91000000-06020-007085 SCREW M6x20-10.9 1247 M6>x20-10.9 2
9]15907030-000FG CONNECTING ROD HEEM 1 1
10[91000000-06000-007185 WASHER 6 BE 6 4
11{91000000-01014-009186 PIN 1.6x14 44 1.6x14 2
12[15906040-000FG FRONT SLEEVE BFE 1
13[15906030-000FG ADJUSTING NUT IR 1
14[91000000-08000-617080 NTU M8 128 M8 1
15[15908510-000FG LEFT HANDED NUT EHEIR R 1
16[15907040-000FG LEFT HANDED ROD 2 HEEM 2 1
1

15906030-000FG

REAR SLEEVE

BFE




GEAR UNIT @ HiA

R uE
Ref.No Description EBUER Quantity
1 91000000-0825-081985 [SCREW M8x25 1247 M8x25 3
2 15004010-000FG PRESSURE PLATE EAR 1
3 91000000-06304-027695 |BEARING 6034 & 6034 1
4 15004090-000FG WASHER X 1
5 15003040-000FG FIND GEAR EEES 1
6 15810000-000FG FORWARD GEAR UNIT ERRRHEE 1
7 15833010-000FG REVERSE GEAT ELETSES 1
8 15008510-000FG NTU 125 1
9 91000000-06006-027964 |BEARING 6006 Hy7& 6006 1
10 15804070-000FG WASHER LS 1
11 15803020-000FG CONNECTING PAW EREN 1
12 15804040-000FG WASHER Y] 1
13 15840000-000FG BEARING A 1
14 1583815-000FG NUT SLEEVE 12E 1
15 15838520-000FG SHAPED LEFT HARDED FRERIER 1
16 15803010-000FG OUTPUT SHAFT ] 1
17 15804040-000FG WASHER EXE 1
18 15850000-000FG BEARING A 1
19 15808510-000FG INTERNAL HEXAGONAL NUT AAFIRE 1
20 15803030-000FG CROSS JOINT ASSY B EK 1
21 15832010-000FG REAR COVER Ja& 4
22 15836010-000FG O-RING O @ 1
23 91000000-08025-578786 |BOLT M8x25 2 M8x25 1
24 15003050-000FG REVERSE SHIFT EIEEES 1
25 15007030-000FG COMPRESSION SPRING E# 1
26 91000000-06000-030889 [STEEL BALL 6.35G100b MEK 6.35G100b 1
27 15000060-000FG REVERSE SHIFT FORK SHAFT B 438 X 5 1
28 15040000-000FG REVERS CONTROL LEVER UNIT  |BI#EZFIFAHEE 1
29 15000070-000FG REVERS CONTROL SHAFT EIEEEE 1
30 91000000-14000-089486 |[CIRCLIP 14 HE 14 1
31 15004030-000FG OPERATION PLATE BRAR 1
32 15004040-000FG LEVER PLATE AR 1
33 91000000-06016-578986 |BOLT M6x16 2 M6x%<16 1
34 15050000-000FG OIL SEAL JE 1
35 15006010-000FG O-RING O KB 1




CHANGE SPEED GEAR DEVICE

Fs =
Quantit

Ref.No Description THEER y

1 15110000-000FG SPINDLE ASSY FHEE 1

2 91000000-06204-027694 BEARING 6204 & 6204 1

3 15010000-000FG OIL SEAL JHE 1

4 91000000-06202-027694 BEARING 6202 & 6202 2

5 15210000-000FG DRIVE AXLE UNIT [EzhihE 4




SHIFT CAM , SHIFT FORK DEVICE

Fe 5
Ref.No Description TEHER Quantity
SHIFT CAM AXLE
1/15400000-000FG ASSY BRI A 1
2|15003020-000FG SHIFT FORK 2 B2 1
3]15003030-000FG SHIFT FORK 3 %X 3 1
4]15003010-000FG SHIFT FORK 1 B 1 1
LONG SHIFT FORK
5/15000010-000FG AXLE KR X 1
SHORT SHIFT FORK
6/15000020-000FG AXLE yShL 1




LUBRICATIO SYSTEM

Fs e
Quantit
Ref.No Description TEHER y
1/16100000-000FG ENGING OIL PUMP HB R 1
2|16008010-000FG OIL PUMP PAD HRRE 1
3]16200000-000FG ENGING OIL COARSE STRAINER HLmHEE RS 1
4]16007010-000FG COMPRESSION SPRING E® 1
5/16002010-000FG OIL DRAIN PLUG SCREW BUBIRE 1
6/16006010-000FG O-RING O & 1
7/16300000-000FG ENGING OIL FINE STRAINER HmBIE s 1
8]16002020-000FG ENGING OIL FINE STRAINER COVER |#l A% E 1
9|16006020-000FG O-RING O & 1
91000000-06020-
10{007085 SCREW M6x20-10.9 #1247 M6%20-10.9 2
91000000-06115- 25T M6=<115-
11/007085 SCREW M6x115-10.9 10.9 1




BIRE (FB3F ) STARTING SYSTEM ( HAND STARTING )

Fs BnE
Ref.No Description BEHAER Quantity
1/18700000-000FG HAND STARTING ASSY FEREBHIN 1
2[91000000-06020-098512 SCREW 98512-06020 24T 98512-06020 6
3]18070000-000FG BOSS ONE-WAY UNIT BHREAES 1
4{18006010-000FG O-RING 0 & 1
5/18004040-000FG WASHER B 1
6/91000000-10000-009387 WASHER #E 10 1
7|91000000-10125-578585 BRLT M10*125*40 1248 M10*125*40 1
8]18060000-000FG OIL SEAL JE 1
9|15840000-000FG BEARING & 1
10{180004030-000FG PRESSING PLATE ER 1
11{91000000-05016-098512 SCREW M5*16 24T M5*16 3
12(18710000-000FG TARCSA
13[18708510-000FG BERANTO KOROM
14{18730000-000FG RUGO
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Bzl ELECTRIC STARTER

Fs BE
Quantit
Ref.No Description s L y
1/18007510-000FG DUPLUX GO GEAR POE 50 1
2|18000010-000FG GO GEAR AXLE PORVSE 1
3]18004010-000FG WASHER ) 2
4/91000000-12000-894186 WASHER 12 B 12 2
GEAR ASSY OF ELECTRIC
5/1860000-000FG STARTER BBz 5o 4 1
6/180004020-000FG WASHER Y] 1
CLUTCH OF ELECTIC
7/18300000-00FG STARTER ASSY BENEEREAH 1
8/18500000-000FG STARTING MOTOR HEBN ERAL 1
9|18004050-000FG CONNECTING BOARD HE BN BB HLE AR 1
25 97602-
10{91000000-06115-097602 SCREW 97602-06115 06115 2
11/18400000-000FG MAGNETO LR 1
25 97602-
12(91000000-06215-097602 SCREW 97602-06215 06215 3
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